HERE (HEES i SmEABRHHE)

$/m2019 FER-FEELEBRMT ARG
BT HBHRXRRTESY

RABHM 0 TR RREARE
RABMA: MR Ak |

RABE: FEXBRH

HEME: 10843 H06BEZ3A0H

mEBAK: 108FS5SA






#H R

AEHE T LBBWTASEL LI ERABRAENE W EaOBR RN
BEBERTARAERESE AR I AETHE UG RFH EN
WAL RARBELBERGT RAEALGHMNES o e o B £4
B EBRMTRABM AL T AEFRERA

AH2(108 )3 A6 83 89 AHM AEEZEBREFL AR AELRTE
& HEN S A SRE REEEEARBZBENSARNE KRS
MEENE GG uAE - BEMIELEEGNAE - FRYFTLHEEE
RETFNERETESRFLAETAORME > AREELS 21 HERE
FRGAEEG PRIMEABEANYRE  UNEFREZBENES
EHB -3 A9B-12 85K A MAREFERLEAERLLE
IRIE 3 0 T S0 B SRS T > W B0 A R @80 A R BB AT B AL R
EHEHIR  UEREEHRBA LN SRS RAE -

TAEMM TR AR R A AT RIRE  AVRRREREARY
SHFR  ERRIT R SRBARRBAT ARG ke BN L
[...]
0930 — 10:10 Topic: Overview of Drinking Water Quality Research at National Cheng Kung University
Prof. Tsair-Fuh Lm Nanonal Cheng Kung Umve,1 szty
jlz‘O_:I‘(.};'_12_0:530,."_“1EEAMBreak/Snack L T S N e T
10:30 - 11:1$ Topic: Progress in Water Treatment Punficatlou and Quahty for Domestlc Supply
Engr. Ronald Paduna Maynilad Water Services Inc.
11:15 — 12:00 Topic: Progress in Water Treatment, Purification and Quality for Domestic Supply

12:00-13:00

Dr. Danvir Mark Famazo Manila Water Company Inc.

Topic: Treatment of cyanotoxin and T&O compound in drinking water systems.

13:00-13:50

Prof. Tsair-Fuh Lin National Cheng Kung University
13:50 = 14:40 Tapic: Biological treatment of drinking water.

Prof. Langmulr Whan g National Cheng Kung University
150071830 [ Breainack T i s e T T B
15:30 - 16:20 Topic: Taiwan Water Corporatlon current status and future perspectives

Dr. Tin-Lai Lee Taiwan Water Corporation (ITWC)

March 08, 2019

09:00 — 09:30 Topic: Challenges in water quality monitoring and treatment operations

Ma. Evangeline Rey Mellano St. Joseph Water Services Corporation
09:30 — 10:20 Topic: Application of Molecular Biology Technigue for Cyanobacteria in TiaHu Lake.

Mr. Yi-Hsuan Chen CENPRO Technology Co. Lid.

Topic: Monitoring of cyanotoxin and odorant-producing cyanobacteria in drinking water reservoirs
10:20 - 11:10 | using real-time PCR.

Dr. Yi-Ting Chiu National Cheng Kung University
1110~ 12:00° | Discussion / Q&A e B R R
12000 - 13:00-" :.:Lunch DR s | T
13:00 — 15:00 Hands-on trammg Cyanobactena 1de11t1ficat10n and enumeration

Dr. Yi-Ting Chin National Cheng Kung University

Hands-on training: Flavor Profile Analysis (FPA)
15:00 - 17:00

Dr. Yi-Ting Chiu National Cheng Kung University




Workshop on Water Quality Improvement for Drinking Water

March 07-08, 2019, Mapta University, Manila, Philippines

13:00 — 15:00 on March 08, 2019

Hands-on training: Cyanobacteria identification and enumeration

13:00 - 13:30  Introduction of microscope and morphology of common algae.
Using PowerPoint. Stay in the workshop room.

13:30 - 13:45  Move to the laboratory (microscope).

13:45 —15:00  Identification and enumeration.
Q&A

Instruments and consumables:
1. Microscope with a monitoring screen.

15:00 — 17:00 on March 08, 2019

Hands-on training: Flavor Profile Analysis (FPA)
15:00 — 15:30  Introduction of flavor profile analysis.

Using PowerPoint. Stay in the workshop room.
15:30 —17:00  Started the FPA.

Q&A.

Instruments and consumables:
1. Water bath @ 45°C.
2. Deionized water as much as possible.

Date
March 09, Saturday

Water sampling activity at Laguna Lake
Mapua University and National Cheng Kung University
March 09-12, 2019

Items
1. Mobilization to Binangonan resort.
2. Preparation for sampling activity
PE bottles (the bottles we left in May, so we don’t need to buy that).
The transformer which can transfer the voltage from 220V to 110V.
Sampler.
Lugol’s solution.
1000 ppm Chlorine.
75% Ethanol.
Deionized water.

@ e oo o P

March 10, Sunday

Sampling

March 11, Monday

Sampling

March 12, Tuesday

Transportation from Binangonan to Hotel.




MANILA WATER

. CARE IN EVERY DROP

Progress in Water Treatment, Purification
and Quality for Domestic Supply

Danvir Mark Farnazo
Water Forensics Head

March 07, 2019

~ Y MANILA WATER

CARE IN EVERY DROP

anila Water Company

~ BaDUYAR
7 siands

Metropolitan Water-works and Sewerage
System (MWSS)

Maynilad maa vares |
WEST ZONE

EAST ZONE



; MANILA WATER

CARE |N EVERY DROP

tne Manila Water Vision

Qur vision is to become a leader in the provision of
water, used water and environmental services

Sustamab!e
Development

. MANILA WATER

CARE IN EVERY DROP

CLEAN WATER 1,079,214 |
AND SAN“A“UN Billed connections across the enterprise
17.2M

Population served across the enterprise

107,994
Desludged septic tanks

141,266

Sewer connections

56.42 MCM

Used water treated

I AT LTI TT GHIMEINBN D) (3 61



 MANILA WATER

CARE IN EVERY DROP

Improved Access to Piped-in Water

d o Manila Water made sure
&, :

7 {7 that leaks and pilferage
6.6 wuion customers | were reduced, from 63%
i v | tothe current 11%.

S sy

3.1 wuiion cdsTomers

Water saved from
efficiency measures
were made available to
hew customers.

0-12 hours In the last 18 yea.rs, no
new dam was built.

L ' 24 hours m 13-23 hours

* Percentage of people reached by the
network who have 24 hour water
availability

 MANILA WATER

CARE IN EVERY DROP

PHILIPPINES

MYANMAR

AR i immear

WETNAM @ lAO WATER o @ ORANDO WATER

@ BULACAN WATER

THAILAND 3

INDONESIA.




2O\ MANILA WATER -

CARE IN EVERY DROP

Water Supply and Treatment Issues

- ¥ MANILA WATER

CARE IN EVERY DROP

Transmission losses  §
=50-80MLD

Angat Dam
MWCI Allocation = 1600 MLD

i
Intake 1 & 2 Intake 3 & 2 Intake 4

Balara Treatment 1

Total Designed Production = 1560 to 1620 MLD (BTP 1 and 2) and 80 MLD from ELMTP LAGUNA WATER

8 A BAARELS WATIR COMPANTY




Y MANILA WATER

CARE N EVERY DROP
S gt

1. Raw water supply availability La Mesa Level {m]

« Billed volume expected to increase 50 MLD
from 2017 onwards due to higher demand
and expansion of services

» Transmission fosses from Angat Dam is 50 —
80 MLD

+  Production during summer exceeds the
allocation, MWCI is now "harvesting” water
from La Mesa Reservoir

* Decreasing level of La Mesa Reservoir

La Mesa Level (m)

* WTPs are treating water above the

design parameters )
« Shortage in production due to poor will not be enough

water quality

ol Sl el e e ¥ i
ek e RGP RENSS5SS 5550000005
1 1 o L) D x

g o va);’»ﬁ’} T LGt
i Orly S ror bt ?ﬁ 1 RO DA N NOCRTO0]

CARE IN EVERY DROP

= } MANILA WATER

Challenges in Water Treatment

2. Low levels at intake structures in La Mesa Reservoir

Problems encountered:

* Organic matters released from sediments
from shallow water leads to higher chlorine
demand during disinfection

« High turbidity due to run-off from exposed
streambeds

* Highly colloidal, usual coagulant and
flocculant are inefficient

Exposed shores at La Mesa Reservoir



: MANILA WATER

CARE IN EVERY DROP

Ipo Dam at normal weather conditions Ipo Dam during wet season

Cause:
= Sediment run-off from exposed soil due to deforestration

Problems encountered:

» High turbidity { <600 NTU)
+ High sediment content (reduced storage capacity of La Mesa Reservoxr)
» High organic content may lead to higher chlorine de

: MANILA WATER

CARE [N EVERY DROP

Short-term Strategies

« Raw water abstraction management via bypass and various
headworks projects

+ La Mesa reservoir water quality profiling

+ Operational and process adjustments in WTPs

Long-term Strategies
+ Installation of Ecotone vegetative filter at the shores of La Mesa Reservoir
« Intensive watershed protection
+ Laguna De Bay as Raw Water Source
+ Improved water source and treated water WQ monitoring
+ Comprehensive process profiling of WTPs

12




2 MANILA WATER

CARE IN EVERY DROP

Water treatment plant operation and process adjustment

1. Reduce production to assist WTP in treating high turbidity during low water
level and heavy rainfall

2. Switching from alum sulfate to poly-aluminium chloride (PAC) as coagulant
when turbidity is high

3. Use of anionic coagulant when raw water is highly colloidal

4. Increase chlorine dosing to attenuate effects of organic compounds whilst
maintaining 1.5 ppm residual chlorine at the treated water

o } MANILA WATER

CARE IN EVERY DROP

1. La Mesa Reservoir Water Quality Profiling

Objectives:
1. Investigate the effect of low levels at Intakes 1 -4 to water qualities

2. Determine treatment options to address poor water quality




-~} MANILA WATER

CARE 1N EVERY DROP

vestigations
La Mesa Reservoir Water Quality Profiling

30
0
Intake 1 & 3 Intake 2
(Ba!ara Treatment Plant 1) {Balara Treatment Plant 2)

. For Intake 1 & 3, increasing turbidity with decreasing water level
For Intake 2, low turbidity levels were observed demonstrating the effectiveness of the turbidi

CARE IN EVERY DROP

-} MANILA WATER

vestigations
La Mesa Reservoir Water Quality Profiling

Intake 4
{EastLa Mesa Treatment Plant)

»  Although increasing turbidity with respect to water level is observed, turbidity is decreasing with radial
distance




: MANILA WATER

CARE IN EVERY DROP

Water Source WQ Monitoring

» Monitor diurnal WQ parameters at .a Mesa Reservoir and Laguna Lake intakes

OBJECTIVES/OUTPUT |- Provide early warning to Water Supply Operations for consequent process
adjustments and augmentation to ensure water security and quality

TestHame ™ Samplx location A4
'\ Alka o onizasNi.. | Exa i 1| eolarides [Ealaraipaw: = j Balsra2 Raw i EastLamaze Raw i ELRWall

i Cofor, Ipp!re‘n:' i Color, TCL R Cspp‘erlf.‘u}dl [ uerdes LamesaIntake?

HPC w“j: Iron (fe)dig!stl& i I;éﬁiHACH) o AEn
: Maasxsurrmi’\\? TET -Serial Bi... || Multi-well 2000 i

E pH {onyita} hasphates |M... | Suates [Manua)

; Tatal Dixsalvad 'otal Dissolvad..

UVL254 Orgenic. n:{zﬁ}diguud

Analyte

{ Turbidicy Avarage |

: MANILA WATER

CARE IN EVERY DROP

Profiling

Provide insight of WTP unit process efficiencies

OBJECTIVES/OUTPUT |° plqse monitoring of operational and process adjustments employed to address
incident-related non-conformances

+ To monitor new technologies in water treatment facilities

Process units monitored:
» Coagulation

» Flocculation

« Sedimentation

+ Filter Beds

« Clear Tank (if applicable)
» Sampling Booths

B &M L G L M N O AR syt e Y e

Parameter = W | Pasmewra¥
"1 Nitrate Pa |, Bmetrenie

1} £l Raw 2.] E-M. Fl Ter S) ELM hl:es <) EiM “illzf!}EIM Fd"r E3EU fm:f FYELM Firter B ELMUFizer 9} ELM Fiker 10} H.M O

East Lamesa - Turbldity {onsite)

“H -;hosphs:e

! ResCl [onsite)

 Total Collfarm

Water Bedd Zed5 Bed B Bes? pedd Tear Sampling
. { : e E . {Intake d) fontagt Tenk Rooth
Turbfdity {onsite} b L
kit Aot Perod ¥

Eecakon ¥ w2017 08

18




. MANILA WATER

CARE IN EVERY DROP

1. Installation of Buffer Zones at Reservoir

Enhance self-purification ability of water source via ecotone
vegetative filter

Change of water level:
To let O, penetrating into reed beds and enhance
water and matrix interaction

:q 4 % NN Daily water level
i ﬁﬁ g ﬁ“ﬁi ARy, Ohange:
¥ N . sl A
AT LT 3 R 0-30cm
avﬁ &bf j(l pﬁig =t 3‘3 244 g "((: v .

&1 ﬂﬁi‘d“. = ,..-4;."'

im WWWM\\ Vit

; MANILA WATER

CARE IN EVERY DROP

Fgoing Projects — Biomanipulation of Source
2. Watershed Management

Planning of source water protection zones

» In source protection zone |, facilities with no relation to water
supply is not allowed, those exiting facilities have to be
removed or destroyed. Tourism, fishing, swimming and other
potential pollution activities are forbidden.

« In zone I, poliution facilities is not allowed, those exiting
facilities have to be removed or destroyed. Tourism, fishing,
swimming and other potential pollution activities have to be
controlled with severe inspect.

{ Extended
protection
zone

Source Source
profection protection
zone I1 zone [
>2000m >1000m




 } MANILA WATER

CARE IN EVERY DROP

Laguna De Bay as Raw Water Source
Rizal Province Water Supply Improvement Project

PHASE 1: 50 MLD (April 2019)
PHASE 2: 50 MLD {June 2019)

Features innovative treatment suited for treatment of Laguna de Bay’s brackish water

, MANILA WATER

CARE IN EVERY DROP

RPWSIP Innovative Process Design

INFLUENT

{LAKE}
———
- COARSE & FINE SCF\!EEN!NG _INTAKE PUMPING STATION PRE-OZONATION & ACTIFLO® SETTLER
{solids wastz removal) (pumping the raw water upto the {initia inorganic/organic compaunds removal
Water Treatment Plant) + suspendad solids removal}
CLARIFIED FILTERED REVERSE OSMOSIS
. WATER WATER 1 {Salt & dissolved solids
lf R e s d removal)
ol DUAL MEDIA FILTERS
frla {fine suspended solids removal
ACTIFLO*® CARB + turhidily rermoval) DRINKING
[bad taste, color and edour removal . WATER

+ organic cempounds remaval)

3 f
EXCESS U .

SWWDGE |
CHLORINE CONTACT TANK )
{pathogen removat and starage)  © )
LAMELLA THICKENER 8ELT PRESS MACJALA WATER

1 {exciss sludge thickening) (sludge dewatering for disposal) Sk o1 gAY RESP



") MANILA WATER

CARE IN EVERY DROP

hallenges in Laguna de Bay raw water treatment

Macrophytes Bloom and Potential Microalgae Proliferation

Foreseen problems:
»  Rapid propagation of water hyacinth at the RP WTP Intake posing clogging
and inefficient abstraction of raw water
Human activities in the vicinity of the WTP and intake structure may cause
lake eutrophication
+ Microalgae and cyanobacteria proliferation due to eutrophicatic
release of T&0O compounds and trace le i

¥ MANILA WATER

CARE IN EVERY DROP

Conclusion

* Manila Water is dedicated to providing clean and sustainable water
and sanitation to all our consumers while fulfilling our obligations to
MWSS and regulators.

»  Water quality and environmental protection dictates innovations,
research and operations of Manila Water.

« Manila Water is in need people who can help us achieve our
commitment to achieving Sustainable Development Goals.

» Manila Water is encouraging collaborative research works with the
academe, regulators and stakeholders wherein our interests are both
protected and served.




Fernando Zobel de Ayala
Chairman
Manila Water Company







2019/6/10

Soil and Groundwater Pollution
Remediation Fund, Taiwan EPA
+ Established in Feb 2, 2000 based on

Soil and Groundwater Pollution
Remediation Act Talwan S04 and Groundwalse Polluion Map

+ Missions npenogay
Frovutatms 13 A melinn
A 16,000 wpuxr Liomebens

, 28
» Manage the soil and groundwater ket bt |
resources in Taiwan W

» Quality confrol and management of soil,
groundwater and sediment

» Contamination site identification and
management

» The Soil and groundwater pollution
remediation fund management
» Support the soil and groundwater
related technology development and
knowledge spread

© Number : 4,706

Control sites

Number + 3,180

Control sites relieved
from announced
control list




2019/6/10

International cooperation project of Soil
and Groundwater protection

e

TRevWorking Group on Remediation for

« Formed Working Group on Remediation § :\" - Sollans Grounauater Follion o
for Soil and Groundwater Pollution of s Y eh e o o 1t LT

Asian and Pacific Region (ReSAG) in
2010 ‘
«International conference in Taipei

<+ Annual workshops and training courses
for ReSAG members

+ International cooperation project in 2018

+ Workshops in of ReSAG member countries

«+ Invite professors and experts to conduct phase '
| assessmentin ReSAG member countries

International cooperation project in 2018

+ Workshop on Soil and Groundwater
Contamination Site Assessment and

et ¥ 08 b i

Remediation C e v t—r

et v rmre: hirun,
W

. B e S
}’ EY-: .'. :’ < ') Kasn Ghan letverahp e | i
'.;5. y 4; . . ::. ; 3 W .ﬁ’d‘é‘j .t&L 022084 | Py Kenardr O Redacn Do, vl
e » ST 5 Iy v ~ et Eo o ey i R
MAPUA Y'Y ) ‘_;' R R R T e, P
FAASATIS PCA T LEEN 2T Ly -
' NCCUS=NSING [T ez o=
= s
P " o [FEpT) E‘-EE::-'—.‘.’.‘—:Z e
S TR ; AT i ———
B ; f tndustrial Technology - B3¢ i m———
R —MMl_! Aesearchinstitute o et TR | e T
T i )
. . . E A A N RSN
« Site Assessment of Mogpog river in . (s
O, Qs W, Sencrn, Fraf.
. ‘
Marinduque Island U
Marckthr 1), Hag g ki Msrcivomar math & ML Srveanch | aass Lwmduer.
Wank A M e ey Varmae
P ¥




2019/6/10

The prospect of cooperation in near future

<+ Strengthen the official collaboration on environmental protection
between the Philippines and Taiwan

+ Facilitate the Signing of an MOA/MOU on environmental protection

+ Strengthen the official collaboration on soil and groundwater
protection and remediation

+ For safe drinking water and food corps
+ MOU on Soil and Groundwater Protection and Remediation

+ Recommend Steering Committee Member and contact personal of
ReSAG working group

+ For long term cooperation

Thank you







March, 8, 2019

2019 Taiwan ~ Philippines Workshop on

Soll and Groundwater Contamination Site
Investigation and Remediation

Mapua University, Manila, Philippines

Proceedings




2019 Talwan - Philippines Workshop on
Soil and Groundwater Contamination Site Investigation and Remediation